R35 GT-R GT1000 FULL TURBINE KIT

Hf & BA S

HIKIS

AT FIEd EFRAITIKEL T2 LY,
ERIRERATE £ | S5 A TH DIEEE T TS,

AREIFEAT IF1ESRRAT - CERANZLT H

=X
=

aJt

HLIZELN,

BHAIZIE o =RIE, KUISERELTLESLY,

AERIF, TRRISTY EROAHERTTRIEETY
AN—HBEEARFBORELENARLHIGEITIE, BEONEEVEIFOIRFEEIC SEERCFZELN,

4] i £ GT1000 Z/)L2—E 2%y b, GTI000+) v b7 v FHw b, GT800 — GT1000 7 v FTH L—KFxw +
=2 & BEIEERIM
11003-ANO13 (GT1000 Z)LZ—E>*wv k)
a — F N 14020-AN00S GTI000 M)ty k7 v Txy K)
14020-AN006 (GT800 — GT1000 7w 75 L—Kxwv k)
MitERBEZE &K E04211-N49022-00
A—h—HEiE —vyH> GT—R (R3H)
TR VR38DETT
& = 2007/12~
RAUEEUFIFIZIE, TP DRBEEENDEIZIEY FET,
ARBGIZIE, BER, fEHR/ A—YIIEENTHY EFEA,
ARERFEET T BIEEIZE. TP R, BFEROEIEANEIZEY FT,
AERITEENDVIR M— FOERTEBREITH 90~100kPa TY,
AERIL— 0090305y MEGHREHENV-LET,
i " GT1000 v k7 v Txw MIE—EVLRAFXY FTY,
" = GT1000 7y 749 L— KXy FEGT800 ZILZ—E D7y THL— KXy FTY,
MERBEERRORSH, ARRBORFTERIZERICKSI OOV - FSVARZT YL a VEONE
[2DWTIE—EIDREEETEF A,
AR IAMEZIN TR L > TULWS -0, RREEISES LG BRYDNEEZETTHE
[TTEFEEA,
T 14 —5—REEORENERYET,

XESEMOFERE. 2012 F6 ARAEDELD T,

RETDECER
g | B EBZERE
3-3.01 2012/06 #hi
3-3.02 2016/01 v b7y TEy MEM
3-3.03 2020/02 G E

2020 £2 A1 BRIT(RENHES. S@MWITvF - y— - IX




B
[Ed O P = PN el | R @ oAl i) = - R NP 1
] \°_\y IJ x I\ ................................................................................... 2
A ) B S N T R 6
1. /_7)|//\°_\y0)Hy%L, ..................................................................... 7
2. #“J }‘/\Q—‘yﬁﬂﬁ'ﬁ' ......................................................................... 7
B, BRI - - - v 29

[ZChIZ |

COEEF, HKS R35 GT1000 Z)LE2—EvFy b, £y b7y TFxFy b, FyvTIL—FFv %
BEVEFWVEEEILICTHYMNE S TEVFET,
AERZEREICTHEAVVE, BEEERDICHRESE D -OICEEERHTHAH SN,

BT (HETRIIAREICEEH SN TLORRESTY . REICEAL TS,
AREFEUTFEATEIANDTHRA. KB LI ETHEEETE TS,

FE - WRIOVT |

FREFFERBZREICRUTT TV EE, BEROE=ZEDEROCEZEZRAICBHIES 510, SFoTUWV=FZE
LEBERZRLTVET,

AEGIEHEFRMMRTY . ARNOERIIITEHENTLIEZSLY,

BERXIE=ED, FEGREUHEREMI, RMEALEI LK YRFEFEC OV THHE—UEEZELD
wFEI,

AEF, PEGKIRT D ENHY FITDTEREREAEDESE CHER 2SN

FEBIMTBRZEED. RRD-OFEGEET S ENHBYET,

-1- 11003-ANO13/14020-AN008/14020-AN0O06



PARTS LIST

%

NO. DESCRIPTION Qr (1] (1] IMAGE REMARKS
(11003~ (14020~ (14020~
ANO13) ANOOS) ANOOG)

1 IXxY—RXrT=FR—ILKF LH 1 1 -
2 | ZTXY—RArT=F—ILF RH 1 1 -
3 |[A—RFr—Tr—LH 1 - 1 %
4 | B—RFry—Lv—RH 1 - 1 B
5 |mTR Ry — R 2 2 - m $50
6 |ZA> k47 LH 1 1 1
7 |7y k47 RH 1 1 1
8 (o347 LH 1 1 -
0 |9rzazi . | 2 |
11 |[Fy2svs17 No. 1 2 2 2
12 |Fx>2/v814 7 No. 2 LH 1 1 1
13 |[Fr>2/vS14 7 No. 2 RH 1 1 1 -_
14 |FA ALy b4 T LH 1 1 : -
15 |AAIAL2 Ly b4 F RH 1 1 - g
16 |FALTHFETS 2 2 - o
17 |94—4—s4« 7 IN LH 1 1 - | 1

il
18 |o+—%—/847 IN RH 1 1 - W

F—

19 |H4+—%2—/47 OUT LH 1 1 - L___
20 |MmA—4—4F OUT RH 1 1 - Ars

11003-ANO13/14020-AN008/14020-AN0O06




PARTS LIST

NO. DESCRIPTION QT ar ar TNAGE REMARKS

(11003~ (14020~ (14020~

ANO13) ANOOS) ANOO6)

2 | B—RFy—Sx—TSr vk LH 1 1 1
22 | 3—HFrY—I¥—TI7vk+ RH 1 1 1
2B | FrsuATISHy b LH 1 1 1 A
2 |FrouAFISH Yk RH 1 1 1 A
% [ToUueyyk 1 1 1 ’
26 |IFY—R FT=h—ILKG/K 2 ) e e
21 |8—KFr—U%—G K 2 2 2 éf\w; {obyh
28 | 8—RFr—Sv—G K 2 2 2 éf\w; Py
29 |7y kA FGK 2 2 2 @3
30 |AAILTFYRG/K 4 4 4 SO D
31 |3 TLyH—FH RG/K 2 2 2 6
2 |vyavk—x 2 2 - 8 $70 L70
B |Lyask—2 2 2 - S 670 L55
3% |Lyask—2 2 2 2 $60 L70
35 |h—% i 1 - O | ¢t Lo
36 |h—=% i i i O | 10 L6
37 |h—2= 1 1 - @ $8 L1200
38 |h—= i 1 . O | o6 Laow
39 |aNs—rFa—T 1 1 1 | gE® 615 L1500
20 [$—FEF2—7 1 1 - | U 617 L500

-3 - 11003-ANO13/14020-AN008/14020-AN0O06



PARTS LIST

NO. DESCRIPTION ar aT ar IMAGE REMARKS
(11003 (14020~ (14020~
ANO13) ANOO8) ANOO6)
IS EE SN 2 2 - (Tom B12 11742
2 |RvTa—RILk 4 4 : Nom 14
i —~r ELE
83| F54 4 _ s = M4 (T/CRlHE
) )
M |7y 12 12 12 612
NI $14 (T/CRIE
45 |87y 12 8 12 P
4% |GHyTYY 2 2 - & $90.8
41 |GhHyTYLY 2 2 - KR $58. 4
48 |R—RNUF 8 8 - - #48 £ b 447
49 |R—RNUF 4 4 4 - #40 £ -8 547
50 |[4—FEL—IL 3 3 - HiES 300mm x 300mn
51 |RY—z4 1 1 - ¢8
52 | 21—z 4 3 3 - 06
5 |=ZwTIL 2 2 - f 10
54 |=w L 3 3 : @ic $6
5 |=y T 2 2 - ) 46 LA
56 | TR 2 2 - PT1/8
57 |/ADRFI=AY 1 1 1 I
58 |[0yvy 1 1 1 O ¢7.8
59 | T4vFLy 1 1 1
60 |CasrhigT 1 1 1 o $10

11003-ANO13/14020-AN008/14020-AN0O06




PARTS LIST

NO. DESCRIPTION ar ar ar IMAGE REMARKS

(11003~ (14020~ (14020~

ANO13) ANO0B) ANOO6)

61 [/S7—7m—T()L8— 2 2 2
62 |R—RIFT 2 2 2 $10(155)
63 |h—RIS5T 4 4 - $10(138)
64 |R—RIS5T 5 5 - ¢8
65 |h—RIS5T 14 14 - 6
66 | RA—H— 4 4 4 = o4 t1.5
67 |RA—H— 1 1 - $6-¢12 L10
68 | 754 2 2 - PT1/8
69 | 545y Tk 10 10 10 e
0 |k 4 4 4 N g M4 L10
| FryFRILE 3 3 3 , M0 L30 (€38
2 |FrvIRILE 4 4 - o= (M6 L12 (MR
13 |k 6 6 - Lwn @) M6 L10
kY 1 1 - Lwn @) M6 L25
75| ALk 2 2 2 em{) Mg L15
76 | ALk 3 3 - em{) Mg L20
[ZE VA 2 2 2 Lwn @) Mg L25
81 |AILk 2 2 2 ) Mg L30
79 |ALk 4 4 - em{) M10 L40
80 | b 2 2 - Lwn @) M10 L25

-5- 11003-ANO13/14020-AN008/14020-AN0O06



PARTS LIST

NO. DESCRIPTION ar ot ot INAGE RENARKS
(11003~ (14020 (14020-
ANO13) ANOO8) ANOO6)
81 [wL7OvsFy b 12 12 12 \a Mg
82 |Fvk 6 6 - T M10
8 |RTULTTY v 7 7 - ED M6
84 |RTULT Ty 9 9 6 & Mg
85 |RTULT Ty 6 6 - D Mo
86 |7 v 7 7 - M6
87 |7viv 9 9 6 Mg
88 |7viv 14 14 2 Mo
89 | 2% KLk 12 12 6 @y Mg
0 |TYILL 1 1 1
91 | ISk : 1 _
92 |k 2 2 - W L12
93 |ERftERBAE 1 1 1
04 |ERtREEAE i 1 1
REPAIR PARTS LIST

NO DESCRIPTION PRODUCT NUWBER REQUIRED GT | INAGE RENARKS

1 [A7—70—74)L8—  |G04513-K00410-00 2 . &% bR

11003-ANO13/14020-AN008/14020-AN0O06




1. /J—<JL/A—YESL

A—H—DBEEIZH VT TIS—, TPV, F—RFy—Jv—FR LTSN,
BEATAHRALHYETOT, BIFHRTECTEMNLENTEEL,

2. v F—YE{TT

2—1 NIRTSAVDERE (E/\> FILEDH)
) EDISIRTISA T, 1M THSOTERHNLTLEEL, ®@2-1-1, 2-1-2)

EEafly

@) NDRTAZAUIZOY VT BT, BKICEFIFTTIZEL,  (B2-1-4,2-1-5)

-1- 11003-ANO13/14020-AN008,/14020-AN006



4) INJRFAZAUIZ90° T4 vT4 oFEEUTIFTL
Tfélt\o ( 2_1 _6)

(5) ¢10 L600 ;h—RZE@EaFS (£9500mm) [ZYIHTL T
FZ&W, ANWT—bFa—JZE#ETGRS (8 430mm)
(YT L T P10 R—RITHE TS FZELY,

(X 2-1-6, 2-1-7)

6) 90° DA vTa YT EMENTRTIN, TIZHh—R%E
L, 0107/k—R9 527 (155) x2ETEELTK
&, R—RAMN KRS A T ¥ 7 MOZFOMDERS &TFis
LENESIZ2A45 Yy TTREELTLESLY,

(B 2-1-6. 2-1-7)

L |

2—2 IUVURITEfT
() METOUIYY RERSL, F PROTY DY 097 K bhe G010 T9vr |
ROV MERAF TS, (R12-2-1) 5

sy IARILE MO L3O X 3
P10y x 2

5 &
v -. -

2—3 IXxY—X rv=Fh—)L FETT

1) TFY—Rb,<w=FR—ILE (H-RH) IZX%& v KRIL +
EEUTHTL SN, (K 2-3-1)

s XAy FHRILE M8 x 6

| & 2-3-1

-8 - 11003-ANO13/14020-AN008,/14020-AN006



Q) TooINZTFYIY—R T =FR—I)LK (H-RH) ZEfTIT
TLEEEL, (K2-3-2)

c IXY—RX T ZH—ILFG/K X 2
- Fuk x12 (BFEA)

@) IEE—rA a2 lL—32—NRIFY—XIZFHR—ILF

[CHF T oD K S FHBAEREMIL TSN,
(X 2-3-3, 2-3-4)

BT FIFRDIERIZTITRVET,

-9 - 11003-ANO13/14020-AN008,/14020-AN006



2—4 3= RFr—Tv—HftT

1) A—RFv—v—(H-RHDIZRAY KRJL k. AL
TohLy b T7HETRERFIFTTLIEELY,
(X 2-4-1, 2-4-2)
FAILTIORG/K x 2
FANTORTETE  x2
M6 L12 Fv v THRILE x4
M8 X% K7RJL k X 6

Q) RDEM=FTZ T H#BUFF TSN,
(X 2-4-3~2-4-5)
- 7545 M4 X 4
AT v pl4 x 4

#Er LY 35+£2Nm

@arvILy—noory (H) 12¢ 6 =y TILERTIT
TLEEL, (X 2-4-6)
- p6 =TIl x 1

OB —ILT—TEERL TS,

- 10 - 11003-ANO13/14020-AN008,/14020-AN006




@A) B—RF¥ry—Or¥—%I XV —R Y =R—IL FIZ{#EHA L.
TR —INGT Y - ATy —N\Y U DAEE
L TLEEL, (B2-4-7, 2-4-8)

s FXo NN T F AL T =R —1 A TOESFF
MBEREALARLTH &, BOEENRL—XTT,
ART A —lEDY ) TS R BHER L THERISEIZIFER
LTLEELY,

s A= RF v —T v —HHTAEEEE LIIFEICIE. 6G) 6)
DFIEIZHELEFHTTL FZELN,

G)B—RFy—Tr—F—FERSL. By TYITELUTD
FIETHATF TS0 (1 2-4-9, 2-4-10)
1. 16 1N-m THEF 1+ B,
2. B, BiEEEAVVA Y T D IOREBIEETT %,
3. 16=1N-m THEHT 5o
4 Efi. BREZAVAY T DUEAIEEITY b,
5. 16==1N-m THEHT 5o

O3> TLys—\ DT ORIV b E 13 1IN-m THETIFT
{fZEW, (64Fix 2) (R2-4-11)

A
&
. 2411

2-4-11

- 11 - 11003-ANO13/14020-AN008,/14020-AN006



7N 2—HRF¥—T%— (H-RH) ZIFY—R+IZR—ILE

[CEMFFTL IS0, (B 2-4-12, 2-4-13)
s B—RFY—Tv—G K (ubyh) %

)Ly sry b+ M8

@) 2—HRF¥—T¥—TZ%7 v ~(LH-RY) ZEYFH TS, |

(] 2-4-12, 2-4-13)

- 7RJL + M8 L20 X
vl M8 X
s RTYG Iy M x

2—5 #AJLsSA TEHT

Tooo7ay NP 3—mRIL MIBFEALTLEELY,

X

2
2
2

2
6

KREFAIVRZEREZGNESICLTLZELY,
Z A ILRIEHDREASHELA T,

-

/N
’} 8
k.

| A4ILA

(1) AAILA Ly b TLHZERYFIFTLFEELY,

(X 2-5-3)

s\ 3—RIL k M2
STy

-\ a3—RIL bk M2

X 1
X 4
x 1 (BEH)

BATFEN/ A TEIT7IA—L, EYEAZRLELT

(G-I AN

-12 -

11003-ANO13/14020-AN008,/14020-AN006



QFAINA Ly b3 TRHZEFHFTL 2L, (B 2-5-4)

s\ Ta—mRIL bk M2 x 1

“ERT YN x4
N\ Ta—RILk M2 x 1 (BEH)
7 F/31 A

BRI/ T2 70— L, EMRAZRLELT
<rfZEly,

QAAINT I b T GHERBFER) FEUTFTEZELY,
(g 2-5-5, 2-5-6)
cF AT IRHRTY b x2
- RJL+ M6 L12 X 4 (BFEA)

7 F/34 A
ER{F R/ A TETT TO—L, BWRAZMILLT
<FELY,

@) AAIWT I MM TRRSA T v 7 bEFiBLGENK SIS
T, (H2-5-6)

2—6 IR KN7— MEfFT

(1) TR RF—RZzZv I, TSTEBFIFTLESL,
(X 2-6-1)

-p6 =y x 2

-p6L=yTIL  x2

-PT1./87354 x2

7 F/ 34 R

F OB —ILT—TEFERLTLIZELY,

- 13 - 11003-AN013,/14020-AN008/14020-ANO06



Q7 vIN—r—RAMMEZEEL TS, (K2-6-2)

A

BERDSS TFEIE, TLABGEEFRNTHEEZTIZ &
ATYUTHRUHE LY HETHENDHY ET,

MR, FEIMERZITH > T ZELY,

BHIR RS, —,EIFXY—R b7 =h—)L FIZEfTITTL 2
é ll\o ( 2_6_3)
sGhyTY2T¢$90.8 x 2

202 b TEREA L. BUTFAREERELTLESLY,

2—7 WEDA—E—14 TOMIT

MIEDA—R A TEVIRA M= MIFHLIGENEIMILT
mffFT<zal, (H2-7-1~2-7-4)

(1) HDEIE T/ TEYML T FZE0, (B 2-7-1)

@) T2y M2 7TORERITTEZEL, (E2-7-2)

- 14 - 11003-ANO13/14020-AN008,/14020-AN006



Q) HIEDA—R—/8 THAHIIR b — FEFiB LAEUMIEIC
REEL., UIETLI=En &L T IEaLY, .
NERITEITSH Y FET VD UDRIZAR—Y—F§EH,
BT <20, (’2-7-3)

s AR—H—p12-¢p6 t10 X
«7RJLE M6 L25 X
s RTYTTy % M6 X
sy M6 X

BEOIDYIZ, R—ATHEGRT SHELHYET,
WIS FIIRFLEOHMIEE L., JBhHELNESIZ
LTEfFIFTL =&,

—_— )

@) ¢8I 1 TEP 1314 THFBLILENELSITP 8/ T
ZRAFTLZEL, (B 2-7-4)

2—8 A—RF¥r—Tr—4—%/1 TOEUFIT

oo Ay a—mRILbg 1 2(FBFEALT
{FEEW, KAEAAMIVAZRREZ LK SIZLTLEELY,

BMFFRII/ A T2 77— L, EMRAZRELT
<rfZEly,

(1) LHENT N/ TERFF TS, (R2-8-2)

N\ 3—RRILkP14 x 1
3 WA ol x 2
N\ 3—mRILEP12 x 1 (BER)
ATy P12 x 2




) LHEIOU T/ THhFiHELENESE— R/ ol —
A—ZFMI LEYFIFTLZELY,

(] 2-8-3)
ARk M6 L10 x 3
sy vYM6 X 3

s RTYHIyeM6 x 3

Q) LHEIOU T/ TZEMFIFTL =&Y, (X2-8-3)
N\ Ta—RILkpl14 X 1
CEAT v 14 X 2

4) RHAIT N/ TEEFIF T2, (E2-8-4)

N\ a—mRILkp1d x 1
A ol X 2
N\ 3—mRILEP12 x 1 (BEA)
STy B2 x 2

(6) RHEIOU T/« TZEEfFHTTL ZELY, (K2-8-5)
N\ a—mRIL ko4
CHTv v pl4
<RIk M8 L20
sy M8
s RTYT I w M8

X X X X X
_ a a N =

6) RHAIE— kA >alb—R—&arTLyHnbmouyg
MNFEHLENE ST LERFTFT L EELY,

(X 2-8-6)

-/RILk M6 L10 x 3
sy vYM6 X 3
s RTYG Iy M6 x 3

- 16 - 11003-ANO13/14020-AN008,/14020-AN006



(1) RIDFIEAR—R ZINT L THIED +—4 /34 T(ZEUTI+T
(&L, (E2-8-7)

@ ED &L 5 IKEREETHE>TEEL, (®2-8-8, 2-8-9)
cRY—H 1A B8 x 1
- R—RUS0TP8 x5 e .
ch—R  ¢8  (40mm IZEIHF L THRAHH) 2 <8
i - -. A4

2—9 270Y kA TEYHT

(1) Z7AaY ML TIZA/FEUY, O 2+ Y EE T,
B—RFv—Sv—IZRAFTTSEEL,  (®F2-9-1)
s A= RFr—Tv—6/K TIhyh) x 2
Loy oFy bk X 6
- Ghy 7T 584 x 2

- 17 - 11003-AN013,/14020-AN008/14020-ANO06



Q782 b TITSHy FERYFITTLEEL, (F2-9-2)
- RJL MO L25 X 2
-+ kMO X 2
cRTYTTyr x 2
Iy MO X 4
TS5y MEMIERRE & (FREEI BT ITET,
22— TR LT OB EFEAL T30,
- 7AVMNfTG/K X 2
- RJL MO L40 X 4
-+ MO X 4
cRTYGIvw x4
-yl MO X 8

2—10 FvrviA THYTT

(1) Fr2r4 FNo. 1, No. 2 ZEUFHFTL SN,
(K] 2-10-1~2-10-3)
- aAVTLyY T k6K X
- 7RJL + M8 L25 X
- 7RJL + M8 L30 X
cRTYGTTy v M8 X
-Jyiy N8 X
-)avik—X ¢$60 L70 x
- R—R/\ K #40 x

2) Froonn—iATTS45y FLHZEUFITTL IS,
(& 2-10-3)

- /AL~ M8 L15 x 1

- RTYT Ty v M8 X 1

v M8 X 1
FrrusA FNo1 £90° T yTaUINITU D UREIC _ . . Thd _
FYFHLEVE SBUFH TS, _

F v o1\ TERT 4 BFH LAV S ITEUTHIE & FREE
LTzl

fme0s

- 18 - 11003-ANO13/14020-AN008,/14020-AN006



@) Frs\814 FNo. 1, No.2 ZEfHHTL EE&ELY,
(X 2-10-4)
-aVTLyH 7o k6K X
- 7RJL + M8 L25 X
» 7RJL ~ M8 L30 X
s RTYTTy M8 X
-yl M8 X
s)avik—X ¢60 L70 x
« IR—R/N2 K #40 X

N a2 NN oo

@) FXonN—A4TTZry FRHERFIT TSN,
(E2-10-5)

- 7/RJL ~ M8 L15 x 1
CRTYTTy M8 x 1
-Tyiw M x 1

F 1NN TER)L DTFiH LIEWNE SEUFIFTFTLFEELYN,
Fx NN, TERT A BFHLBNE S ITEYFHFTLEELY,

2—11 DIRMF—IREE

SREAIFSMBEV CITHERT A EZRHRICLTULET,
EVC/NILTEDEEIZEV COIRBAZIZHIMEELT
(&L,

MEDO LS IZEEFTHEoTLEEL, (K2-11-1,2-11-2)
* h—X 96
s RAY—x4¢6 x 3
R—ROSUTP6 x 14

_‘]g_

11003-ANO13/14020-AN008,/14020-AN006



2—12 HY—F—)LEfTTF

() BRI —FE S —ILZRFIT TS FZELN,
(®2-12-1,2-12-2)

2—13 Yo 3284 THUTITF

) oo g FIZT)LR, =y T, m—REFYTIFTL

ZE0y, (E2-13-1,2-13-2)
- 21) a2 R—RX 10 LSS x2

« Th— R\ K48 x4
- T)LARPT1/8 X2
I h—R=wFILP10 X2

- R—R9 52T $10(138) x4

* "R—Z ¢ 10 L1000 B00mmx 2 [ZAH v k)
(250mmx 2 [ZH v b)

cH—FFa1—7

_20_

11003-ANO13/14020-AN008,/14020-AN006



2) 10 R—REAY FH/IN—DP10=yT)L 7 0-N)
IZERfFrT<f=&Ly, (LH - RH) (& 2-13-3)

7 K734 2
TUULEETEMEITY Y L 30 TEEENTET B
BANGHYETOT, BRLEHSIEEETH> TS,

QB3 FIZTT7 70 ERFH TS,
(1 2-13-4)
CRR—H— x4
AL MALI0 x4

WYY 3 TERIFIFTLEEEL, (K2-13-5)
= )arik—X 70 L70 X2
- IR—R /> K48 x4

7 K34 A

CRA—RE Y MEEHBL—S oo L a sk y bEAbE
TORACEEL,

(L= 25452 a %y FROTT 704 £IT 5/
A FEERLF A, 5—HFy MABO/ A FEERLT]
r2ELY

RO —0—T 4 )R IEL—R FSATILA—AEEH
ELE=T74WL3TY, —IROETOFERIFEITTL I,

_2‘]_

B ool
X 2-13-3

11003-ANO13/14020-AN008,/14020-AN006



2—14 TUJLLEYHTF
X ARKIUITULIE, HET 0=y v— (34005-AN001) FHIZHELNTULVET,
MIVITULLETSHY RTIAZ Yo v—DA3y MEHD

ESIZEUFIFTL &L, (F2-14-1)
- IVIJLLA x 1
- I35y b x 1
AL M L12 x2
I FAN—YEUFFIZBET HARIFLETT,

Z DD L =B ERF T T 2SN,

3 HfTEROHER

(1) BfHFHERR TR, BT EURERAZD TETTROMEE] 1Tt > THRRERZITHE > TLZELY,

- 22 - 11003-ANO13/14020-AN008,/14020-AN006



MEstt TYF-y—IX
T418-0192 FHEEEL =L 7181

http://www.hks—power.co.jp/

FEE, PEGLICERET A EAHY FIDTITESFZELY,
(BEMES. B8) 2 ITvF-7—-IX

- 23 - 11003-ANO13/14020-AN008,/14020-AN006



R35 GT-R GT1000 FULL TURBINE KIT
INSTALLATION MANUAL

Installation must be done by a professional.

Read this manual prior to the installation.
Always have access to this manual as well as a factory service manual.

2% Make sure the vehicle is applicable to this kit.

R35 GT-R GT1000 FULL TURBINE KIT
NAME OF PRODUCT GT1000(+) SET UP KIT
GT800 —GT1000 UPGRADE KIT
11003-AN013 (GT1000 FULL TURBINE KIT)
PART NUMBER 14020-AN008 (GT1000(+) SET UP KIT)
14020-AN006 (GT800 —GT1000 UPGRADE KIT)
APPLICATION NISSAN GT-R (R35)
ENGINE VR38DETT
YEAR 2007/12 -
REMARKS [NOTE]

¢ The engine must be removed in order to install this kit.

¢ This kit does not include the fuel parts and engine management parts.

¢ Upgrading the engine internals and drive trains are necessary to use this kit.

e The boost pressure setting for the provided Wastegate is approximately 90

to 100 kPa.

e ltis recommended to use with HKS Racing Suction Kit.

e GT1000(+)Set Up Kit does not include turbochargers..

GT1000 Upgrade Kit is to upgrade the GT800 Full Turbine Kit to GT1000.

2 This kit was developed exclusively for off-road race use only. HKS
will not be responsible for engine and/or transmission damage
caused by the use of this kit.

2 This kit must be used without the catalytic converters. Because of
this, the vehicle cannot be driven on any public roads or highways
since it may not meet pollution laws and/or safety regulations.

2 Any vehicle with this kit installed may void the factory manufacturer’s
warranty.

REVISION OF MANUAL
Rev. Number Date Manual Number Details
3-3.01 2012/6 E04211-N49020-00 18t Edition
3-3.02 2016/1 E04211-N49021-00 Set Up Kit added
3-3.03 2020/2 E04211-N49022-00 Add replacement parts

Published in Feb, 2020 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)

- 24 - 11003-ANO13/14020-AN008,/14020-AN006




INDEX

NOTlCE/A'I_I'ENTION .......................................................................... 25

PARTS LIST ................................................................................... 26

REPAIR PARTS LIST: + -+ + -+ ++ sttt ettt 30

1 . REMOVAL OF FACTORY PARTS ............................................................... 31

2. INSTALLATION OF KIT PARTS: -+« + -+ -+ + st ettt sttt 31

3. CONFIRMAT'ON AFTER INSTALLATION ........................................................ 46
INOTICE |

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform service
operations on your vehicle. This manual assumes that you are familiar with typical automotive systems and basic service
and repair procedures. Do not attempt to carry out the operations shown in this manual unless these assumptions are
correct. Always have access to a factory service manual. To avoid injury, follow the safety precautions contained in the
factory service manual.

IATTENTION |
This manual indicates items you need to pay attention to in order to install this product safely and lists precautions to
avoid any possible damage and/or accidents.

This product is an automobile part. Do not use for any other purposes.

HKS will not be responsible for any damage caused by incorrect installation and/or use, or use after modification
and/or dismantling of this product.

This product was designed for installation on specific factory vehicles.

The specifications of this product are subject to change without notice.

The instructions are subject to change without notice. Make sure to refer to the most recent instructions.

- 25 - 11003-ANO13/14020-AN008,/14020-AN006



PARTS LIST

X

NO. DESCRIPTION QT QT QT IMAGE REMARKS
(11003- (14020- (14020-
ANO13) ANO0S) ANO006)

1 Exhaust Manifold LH 1 1 -
2 |Exhaust Manifold RH 1 1 - = .
3 | Turbocharger LH 1 - 1
4 | Turbocharger RH 1 - 1 B
5 |Wastegate 2 2 - m 50mm
6 |Front Pipe LH 1 1 1
7  |Front Pipe RH 1 1 1
8 |Suction Pipe LH 1 1 -
9 |Suction Pipe RH 1 1 -
10 |Suction Pipe 2 2 2
11 | Chamber Pipe No.1 2 2 2
12 |Chamber Pipe No.2 LH 1 1 1
13 |Chamber Pipe No.2 RH 1 1 1 \

. . -~
14 | Oil Inlet Pipe LH 1 1 - ./
15 |Qil Inlet Pipe RH 1 1 - B
16 | Oil Out Adapter 2 2 -
17 |Water Pipe IN LH 1 1 - [ ]

-
18 |Water Pipe IN RH 1 1 - R |
 S——

19 |Water Pipe OUT LH 1 1 - L_ 2=
20 |Water Pipe OUT RH 1 1 - AN

_26_

11003-ANO13/14020-AN008,/14020-AN006




PARTS LIST

NO. DESCRIPTION QT QT QT IMAGE REMARKS

(11003- (14020- (14020-

ANO13) ANO008) ANO006)

21 | Turbocharger Bracket LH 1 1 1
22 |Turbocharger Bracket RH 1 1 1
23 |Chamber Pipe Bracket LH 1 1 1
24 | Chamber Pipe Bracket RH 1 1 1
25 |Engine Mount 1 1 1
26 |Exhaust Manifold Gasket 2 2 -
27 | Turbocharger Gasket 2 2 2 é@ 51: Inlet
28 | Turbocharger Gasket 2 2 2 ‘2@; Outlet
29 |Front Pipe Gasket 2 2 2 &C )=
30 |Oil Out Gasket 4 4 4 cCOoD
31 |Compressor Out Gasket 2 2 2 6
32 |Silicone Hose 2 2 - Efj 70mm L70
33 |Silicone Hose 2 2 - Efj 70mm LS55
34 |Silicone Hose 2 2 2 60mm L70
35 |Hose 1 1 . O | 1omm L1000
36 |Hose 1 1 1 > | 1omm L600
37 |Hose 1 1 i 7)) | emm 1200
38 |Hose 1 1 . O | emm L4000
39 | Corrugated Tube 1 1 1 m',mﬂﬂ@ 15mm  L500
40 |Thermo Tube 1 1 - | 17mm 1500

_27_

11003-ANO13/14020-AN008,/14020-AN006




PARTS LIST

B
R

NO. DESCRIPTION QT QT QT IMAGE REMARKS

(11003- (14020- (14020-

ANO13) AN008) AN006)

41 |Banjo Bolt 2 2 - Jem | 12mm Orifice
42 |Banjo Bolt 4 4 . (Tom 14mm
43 |Plug 4 ) 4 W (include:/l \3/::1 T/C)
44 | Copper Washer 12 12 12 12mm
45 |Copper Washer 12 8 12 (incluJ:TV:E 110)
46 |G-cup Ring 2 2 ] '@ 90.8mm
47 |G-cup Ring 2 2 ; - 58.4mm
48 |Hose Clamp 8 8 - @ #48 Bead Type
49 |Hose Clamp 4 4 4 @ #40 Bead Type
50 |Thermo Insulation Sheet 3 3 - %E%E 300mmx300mm
51 | T-itting 1 1 - MJ%LJ 8mm
52 | T-fitting 3 3 - miﬂ 6mm
53 |Hose Fitting 2 2 - f 10mm
54 |Hose Fitting 3 3 . - 6mm
55 |Hose Fitting 2 2 - t& 6mm L-shape
56 |Elbow 2 2 - PT1/8
57 |Power Steering Union 1 1 1 ’
58 |O-ring 1 1 1 O ¢7.8
59 |Fitting 1 1 1 90°
60 |Joint Pipe 1 1 1 Q::‘:'* 10mm

_28_

11003-ANO13/14020-AN008,/14020-AN006




PARTS LIST

NO. DESCRIPTION Qr Qr Qr IMAGE REMARKS

(11003- (14020- (14020-

AN013) ANO08) ANO006)

61 |Air Cleaner Filter 2 2 2
62 |Hose Clamp 2 2 2 10mm (155)
63 |Hose Clamp 4 4 - 10mm (138)
64 |Hose Clamp 5 5 - 8mm
65 |Hose Clamp 14 14 - 6mm
66 |Spacer 4 4 4 = 4mm t1.5
67 |Spacer 1 1 - 6mmL-11 (? mm
68 |Plug 2 2 - PT1/8
69 |Tie Wrap (M) 10 10 10 )
70 |Bot 4 4 4 S M4 L10
71 |Cap Bolt 3 3 3 , (L'\(")Jvoh"ez%)
72 |Cap Bolt 4 4 - ey (S'\:':all'ga_)
73 |Bolt 6 6 - ) M6 L10
74 |Bolt 1 1 - e M6 L25
75 |Bolt 2 2 2 Lwn @) M8 L15
76 |Bolt 3 3 - ) M8 L20
77 |Bolt 2 2 2 ) M8 L25
81 |Bolt 2 2 2 e M8 L30
79 |Bolt 4 4 - ) M10 L40
80 |Bolt 2 2 - ) M10 L25

_29_

11003-ANO13/14020-AN008,/14020-AN006




PARTS LIST

NO. DESCRIPTION Qrt ar QT IMAGE REMARKS
(11003- (14020- (14020-
ANO13) AN008) AN006)
81 |Self Lock Nut 12 12 12 @ M8
82 |Nut 6 6 - = M10

83 |Lock Washer 7 7 - M6

e
84 |Lock Washer 9 9 6 & M8

85 |Lock Washer 6 6 - M10
86 |Washer 7 7 - M6
87 |Washer 9 9 6 M8
88 |Washer 14 14 2 M10
89 |[Stud Bolt 12 12 6 ] M8
90 |Emblem 1 1 (] 35 CT1000}
91 |Bracket 1 1 - .|
92 |(Bolt 2 2 - }, M4 L12
93 |Installation Manual 1 1 1
94 | Instruction Manual 1 1 1 m

REPAIR PARTS LIST

NO. DESCRIPTION PRODUCT NUMBER REQUIED QT IMAGE REMARKS
1 |Air Cleaner Filter G04513-K00410-00 2 . Common for each kit

- 30 - 11003-ANO13/14020-AN008,/14020-AN006



1. REMOVAL OF FACTORY PARTS

Remove the exhaust system, engine, and turbochargers referring to the factory service manual.

\[e1f=1] Keep all removed parts until installation process is completed. Some parts will be reused.

2. INSTALLATION OF KIT PARTS

2-1. Relocation of Power Steering Line (Only for LHD)
(1) Disconnect the power steering pipe and pipe clamp as shown in Diagram 2-1-1 and 2-1-2.

ooz |

(2) Install the Joint Pipe to the pipe clamp. Reinstall the pipe clamp to the vehicle. (Dia.2-1-3, 2-1-5)

@) Install the O-ring to the Power Steering Union.  Install the Power Steering Union to the vehicle. (Dia. 2-1-4,2-1-5)

.

- 31 - 11003-ANO13/14020-AN008,/14020-AN006



(4) Installthe 90° Fitting to the Power Steering Union.  (Dia.
2-1-6)

(5) Cut the 10mm Hose L=600 to approximately 500mm.
Cut the Corrugated Tube to approximately 430mm.
Cover the cut 10mm Hose with the cut Corrugated Tube.
(Dia. 2-1-6, 2-1-7)

(6) Connectthe 10mm Hose with the Corrugated Tube to the
90° Fitting and factory power steering pipe. Secure
them using the 10mm (155) Hose Clamp. Make sure to
secure the hose using the Tie Wrap(s) so it does not come
in contact with the drive shaft and/or any other parts of the
vehicle. (Dia.2-1-6, 2-1-7)

Dia.2-1-6

2-2. Installation of Engine Mount

(1) Replace the factory engine mount with the provided
Engine Mount using the following provided parts. (Dia. 2-
2-1)

Cap Bolt M10L=30x 3
10mm Washer x 2

2-3. Installation of Exhaust Manifold
(1) Install the Stud Bolts to the Exhaust Manifold LH and RH.
(Dia.2-3-1)

Stud Bolt M8 x 6

Dia.2-3-1




(2) Install the Exhaust Manifold LH and RH using the following
provided parts. (Dia.2-3-2)

Exhaust Manifold Gasket x 2
Factory Nut x 12 (Reuse)

(3) Modify the factory heat insulator so it does not come in
contact with the Exhaust Manifold when installing both parts.
(Dia. 2-3-3, 2-34)

NOTE

The modified heat insulator will be installed later.

- 33 - 11003-AN013,/14020-AN008/14020-ANO06



2-4. Installation of Turbocharger
(1) Install the Stud Bolt and Oil Outlet Adapter to the Turbocharger
LH & RH using the following provided parts. (Dia. 2-4-1, 2-4-
2)
= Oil Out Gasket x 2
* Oil Out Adapter x 2
* M6 Cap Bolt x 4
* M8 Stud Bolt x 6

Vo,

(2) Install the Plug to the position circled in Diagram 2-4-3 and 2-4-
4 to the Turbocharger LH and RH using the following provided
parts. (Dia.2-4-3, 2-4-4, 2-4-5)

* PlugM14 x4
+ Copper Washer 14mm x 4
Tightening Torque: 35+2N-m

(3 Install the Hose Fitting 6mm to the Compressor Housing LH.
(Dia. 2-4-6)
6mm Hose Fitting x 1

NOTE

Wrap the threaded portion with Teflon tape.

- 34 - 11003-ANO13/14020-AN008,/14020-AN006



(4) Temporarily install the turbochargers to the exhaust manifolds.
Adjust the angle of the center housing and compressor
housing. (Dia. 2-4-7, 2-4-8)

+  Adjust the positions of the Chamber Pipe, Oil Pipe, and

Water Pipe here so installation of these pipes will be
easier.
Make sure there is sufficient clearance between the
pipes and the vehicle’s body. Adjust the pipe positions =
if necessary. | Dia.2-4-7 v
If it is necessary to change the installation angle of the
turbocharger(s), follow the procedure (5) and (6) to
change the angle.

-i':l"

No Contact!
Dia.2-4-8 ‘C

(5) Remove the Turbocharger and install the cup ring as follows:
(Dia. 2-4-9, 2-4-10)
1. Tightento 16 £1N-m.
2. Lightly hit both sides of the cup ring with a brass bar.
3. Tightento 16 £1N-m.
4. Lightly hit both sides of the cup ring.
5. Tightento 16 £1N-m.

ey 8
1 ‘%].‘,{"-:

(6) Tighten the bolts on the compressor housing to 13+1N - m.
There are 6 bolts on each side of the compressor housing.
(Dia. 2-4-11)

- 35 - 11003-ANO13/14020-AN008,/14020-AN006




(7) Install the Turbocharger LH and RH to each Exhaust Manifold
using the following provided parts. (Dia.2-4-12, 2-4-13)
Turbocharger Gasket (Inlet) x 2
Self Lock Nut M8 x 6

(8) Install the Turbocharger Bracket LH and RH using the following
provided parts. (Dia.2-4-12, 2-4-13)
Bolt M8 L=20 x 2
Washer M8 x 2
Lock Washer x 2

2-5. Installation of Oil Pipe

Reuse the factory banjo bolt on the engine block side.
Make sure to use a correct bolt for water and oil line.
The bolt with smaller center hole diameter.

(1) Install the Oil Inlet Pipe LH using the following provided parts
and removed factory part. (Dia.2-5-3)
* Banjo Bolt M12 x 1
* Copper Washer x 4
* Factory Banjo Bolt M12 x 1 (Reuse)

NOTE

Blow air to the pipe before installation to prevent a foreign object & #o
from entering into the pipe. 1 ' Ty —

Dazss)

- 36 - 11003-ANO13/14020-AN008,/14020-AN006



(2) Install the QOil Inlet Pipe RH using the following provided parts
and removed factory part. (Dia.2-5-4)
- Banjo Bolt M12 x 1
+ Copper Washer x 4
+ Factory Banjo Bolt M12 x 1 (Reuse)

NOTE

Blow air to the pipe before installation to prevent a foreign object
from entering into the pipe.

(3) Reinstall the factory oil out pipe using the following provided parts.
(Dia.2-5-5, 2-5-6)
Oil Out Gasket x 2
Factory Bolt M6 L=12 x 4 (Reuse)

NOTE

Blow air to the pipe before installation to prevent a foreign object
from entering into the pipe.

(4) Bent the factory oil pipe so it does not come in contact with the
drive shaft. (Dia.2-5-6)

2-6 Installation of Wastegate

(1) Install the Hose Fitting and Plug to the Wastegate. (Dia.2-6-1)
6mm Hose Fitting x 2
6mm L-shaped Hose Fitting x 2
PT 1/8 Plug x 2

Wrap the threaded portion with Teflon tape.

o |
’ \/ o
| —

Dia.2-6.1 PT1/8 Plug
ia.2-6-

- 37 - 11003-AN013,/14020-AN008/14020-ANO06



(2) Adjust the positions of the Wastegate’s upper case. (Dia. 2-6-
2)

A Caution

When adjusting the upper case, use the SST or proper tools.  If
the proper tools are not used, the spring may come out and
cause an injury.

Make sure the Wastegates function properly after installation.

(3) Install the Wastegates to the Exhaust Manifolds using the
following provided pars. (Diagram 2-6-3)

G-Cup Ring 90.8mm x 2

NOTE

Temporarily install the Front Pipe to adjust the angle of the pipes.

2-7 Modification of Factory Water Pipe

Modify the factory water pipe so it does not come in contact with the
Wastegate. (Diagram 2-7-1 to 2-7-4)

(1) Cut the factory water pipe as shown in Diagram 2-7-1.

(2) Drilla 7mm hole in the bracket as shown in Diagram 2-7-2.

- 38 - 11003-ANO13/14020-AN008,/14020-AN006



(3) Insert the provided Spacer between the modified bracket and
the engine. Weld the factory water pipe (previously cut in 2- |
7-1) and install the pipe using the following provided parts.
Make sure the pipe does not come in contact with the
Wastegate, (Diagram 2-7-3)

+ Spacer 6mm-12mm t=10 x 1
- BoltM6 L=25x 1

= Lock Washer M6 x 1

- Washer M6 x 1

NOTE

If the cut pipes are connected with a joint hose, make sure the
pipes are secure to avoid leaks.

(4) Bent the 8mm pipe so it does not come in contact with the
13mm pipe. (Dia.2-7-4)

2-8 Installation of Turbocharger Water Lines

NOTE

Reuse the factory 12mm banjo bolts on the engine side.
Make sure to use the correct bolts on each water line.

Before installation, blow off any dust and/or debris inside
the pipes with an air gun. Make sure no foreign objects
enter the Turbocharger Assembly through the pipes.

(1) Install the Water Pipe IN LH using the following provided parts.
(Dia.2-8-2)
Banjo Bolt 14mm x 1
Copper Washer 14mm x 2
Factory Banjo Bolt 12mm x 1 (Reuse)
Copper Washer 12mm x 2

-39 - 11003-ANO13/14020-AN008,/14020-AN006



(2) Modify the factory heat shield so it does not come in contact
with the Water Pipe Out LH. Install the modified heat shield
using the following provided parts. (Dia.2-8-3)

Bolt M6 L=10x 3
Washer M6 x 3
Lock Washer M6 x 3

(3) Install the Water Pipe OUT LH using the following provided §
parts. (Dia.2-8-3)

Banijo Bolt 14mm x 1
Copper Washer 14mm x 2

(4) Install the Water Inlet IN RH using the following provided parts.
(Dia.2-8-4)

Banjo Bolt 14mm x 1

Copper Washer 14mm x 2

Factory Banjo Bolt 12mm x 1 (Reuse)
Copper Washer 12mm x 2

(5) Install the Water Pipe OUT RH using the following provided
parts. (Dia.2-8-5)

Banjo Bolt 14mm x 1
Copper Washer 14mm x 2
Bolt M8 L=20 x 1

Washer M8 x 1

Lock Washer M8 x 1

(6) Modify the factory heat shied on the right side so it does not
come in contact with the compressor housing. Install the
modified heat shield using the following provided parts.
(Dia.2-8-6)

» Y
"*
: u

e — "
e - - - 1
. Modification required .\ .

—

Bolt M6 L=10 x 3
Washer M6 x 3
Lock Washer M6 x 3

- 40 - 11003-ANO13/14020-AN008,/14020-AN006



(7) Modify the factory hose as shown in Diagram 2-8-7.
Install the modified hose to the factory water pipe.

L Lo

287]

(8) Route the water line as shown in Diagram 2-8-8 and 2-8-9
using the following the provided parts.

T-fitting 8mm x 1
Hose Clamp 8mm x 5
Hose 8mm (Cut to 40mm in length)

2-9 Installation of Front Pipe

(1) Install the factory A/F sensor and O2 sensor to both sides’
Front Pipe; then install the pipes to each Turbocharger using
the following provided parts. (Dia. 2-9-1)

Turbocharger Gasket (Outlet) x 2
Self Lock Nut x 6
G-cup Ring 58.4mm x 2

- 41 - 11003-AN013,/14020-AN008/14020-ANO06



(2) Install the Front Pipe Bracket using the following provide parts
(Dia.2-9-2)

Bolt M10 L=25x 2
Nut M10 x 2

Lock Washer x 2
Washer M10 x 4

NOTE

Install the bracket in the opposite direction of the factory L
catalytic converters.

Install the center pipe using the following provided parts.

Front Pipe Gasket x 2
Bolt M10 L=40 x 4
Nut M10 x4

Lock Washer M10 x 4
Washer M10 x 8

2-10 Installation of Chamber Pipe
(1) Install the Camber Pipe No.1 and No.2 using the following
provided parts. (Dia.2-10-1, 2-10-2, 2-10-3)

Compressor Out Gasket x 1
Bolt M8 L=25 x 1

Bolt M8 L=30 x 1

Lock Washer M8 x 2

Washer M8 x 2

Silicone Hose 60mm L=70 x 1
Hose Clamp #40 x 2

(2) Install the Chamber Pipe Bracket LH using the following
provided parts. (Dia.2-10-3)

Bolt M8 L=15 x 1
Lock Washer M8 x 1
Washer M8 x 1 e o
A "

oI 02202

Make sure the Chamber Pipe No.1 does not come in contact
with the 90° fitting while the engine vibrates.

Adjust the position of the Chamber Pipe so it does not come in
contact with the vehicle’s body.

I
) ¥ ¢ : ™ Dia.2-10-3

- 42 - 11003-ANO13/14020-AN008,/14020-AN006




3 Install the Chamber Pipe No.1 and No.2 using the following
provided parts. (Dia.2-10-4)

Compressor Out Gasket x 1
Bolt M8 L=25x 1

Bolt M8 L=30 x 1

Lock Washer M8 x 2

Washer M8 x 2

Silicone Hose 60mm L=70 x 1 \ _
Hose Clamp #40 x 2 ] \ v, U

(4) Install the Chamber Pipe Bracket RH using the following
provided parts. (Dia.2-10-5)

Bolt M8 L=15 x 1
Lock Washer M8 x 1
Washer M8 x 1

NOTE
Make sure the Chamber Pipe does not come in contact with a
belt and vehicle’s body.

2-11 Connection of Wastegate

NOTE

This section assumes that an HKS EVC will be installed on
the vehicle.

Refer to the HKS EVC manual when connecting the EVC
hoses.

(1) Connect the Wastegates using the following provided parts.
(Dia. 2-11-1, 2-11-2)

+ Hose 6mm
+ T-Fitting 6mm x 3
* Hose Clamp 6mm x 14

"\ [Dia2-11-2

- 43 - 11003-ANO13/14020-AN008,/14020-AN006



2-12 Installation of Thermo Insulation Sheet

(1) Affix to the vehicle’s body as shown in Diagram 2-12-1 and 2-
12-2.

2-13 Installation of Suction Pipe

(1) Install the provided Elbow, Hose Fitting, and Hose to the
Suction Pipe. (Dia.2-13-1, 2-13-2)

+ Silicone Hose 70mm L=55 x 2

Hose Clamp #48 x 4

Elbow PT1/8 x 2
* Hose Fitting 10mm x 2

Hose Clamp 10mm (138) x 4

Hose 10mm L=1000 (Cut to 300mm x 2)
= Thermo Tube (Cut to 250mm x 2)

- 44 - 11003-ANO13/14020-AN008,/14020-AN006



(2) Install the 10mm Hose to 10mm hose fitting (blow-by) of the
valve cover. (Bothright and left side.) (Dia. 2-13-3)

NOTE

Make sure the Suction Pipe does not come in contact with the
vehicle’s body when reinstalling the engine.

(3 Install the air flow sensor to the Suction Pipe using the following
provided parts. (Dia.2-13-4)

+ Spacerx4
* Bolt M4 L=10x 4

(4) Install the Suction Pipe using the following provided parts.
(Dia.2-13-5)

Silicone Hose 70mnm L=70 x 2
Hose Clamp #48 x 4

NOTE

HKS Racing Suction Kit is required in order to use this kit.
(Do not use the pipe included in the Racing Suction Kit to install
the airflow sensor.  Use the pipe included in this kit instead.)

The provided air cleaner filter is for a race use. Do not use it on
public roads.

_45_

11003-ANO13/14020-AN008,/14020-AN006



2-14 Installation of Emblem
¥ The provided Emblem was designed for use with the HKS Superior Finisher (P/N 34005-AN001).

(1) Install the provided Emblem using the following provided parts.
Put the Emblem and Bracket on each side of the Superior
Finisher and tighten the bolts. (Dia.2-14-1)

Emblem x 1
Bracket x 1
Bolt M4 L=12x 2

Installation is complete.
Make sure to reinstall all removed factory parts.

3. CONFIRMATION AFTER INSTALLATION

(1) After the installation process is complete, check all items listed in the “Confirmation after Installation” section of the
Instruction Manual.

- 46 - 11003-ANO13/14020-AN008,/14020-AN006



HKS

HKS Co., Ltd.
7181 Kitayama, Fujinomiya, Shizuoka 418-0192, JAPAN
http:/mww.hks-power.co.jp/en/

- 47 - 11003-ANO13/14020-AN008,/14020-AN006



